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SPECFICATON(RIZ R 2)

HYUNDOAI
STEEL

COMMODITY(HIZS) : ERW,.CARBON STEEL PPE EN 10204 TYPE 3.1 - 2004 SMET: ENBAN 22 SLE 06

708, Yeompo-ro, Buk-gu, Ulsan, ¥oreo

: ASTMAS3B CUSTOMER(T2ZH AH): i HAFTZYAHE)
Hydrosiatic Tensike Properties(Gage Length : 2 inch) Herdness Test Hardriess Test & CVN Impact Test DWW Test( C)
TYPE TOTAL Test Tensie Strength vied | YR M. COW impact Test('C} .
oF S7E PCS WEGHT viad . Y stort | R || EL Voo e o ShearAals)
No. PIPE OUT-DIAXTHCKXLENGTH HEATNo,  [Pressure{Time %2 Avea
END (212X EH*20]) 2| MPa [ MPa | MPa | % % |*3 %3 . 1] 2] 3 Jale| 1 [2 [
M. 415 415 240 27 Specimer
%1 = (Ka) o Pl [sEC e —
Max, Giiteria : In the case of 10x10)
i £8 BE 14" X0312"X6.150 M 197 264 121155 SQe9M3 | 940 | 5 T| 48 40 297 2
TOTAL 197 82,264 121155
Chemical Composition(%) 2:x100 3:x 1000 4 :% 10000 Zn-Coatng Test HC-Test HIG Test Femak
Mn CM3 . | CopperSulfate | Colapse SSC - =
Spec. cls|sw|P[s|a|nN|a]|m|VvI ]| ZnCoaing 5 Pessrs | QR | OR | CR Pry xf)Typeofppec.am@o)
No.| HeatNo sl 21 2| 2 | 3| 3|elelz2]|3]|3s]|3a] Tare |Resk | psi % | % | % EBERW Back BE:Bevel End
] %2) L Longttucinal, T: Transverse
= 20 20| 50 | 45 | 40 | 40 | 4o | 150 | & | 100 R P = Bl
1| sceseas R AEREREINERE ¥4) H: Heat(Ladle) Analysss, P: Product Aralysis
L it " 5 - 7 %7) For each reduction of 0,01% below the specified C max.
£ Sl pals] - 22 anincrease of 0.06% Mn above the specified mex,
plwz|m|[so|nulalz] 1 ]2]2]|1]|a« . Vb i v b & et o 1t
% 10) CMB=CUANHCr MOtV
% SPEC YEAR — ASTM AS3(2012ED)
]
I
NorDestucive Test “Fattering / = C O -
Heat Treatment D Bending Test Visual & Dimension
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WE HEREBY CERTFY THAT MATERIAL DESCRBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER, ; - PR S
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